



CANCER – FIGHT WITH IT BRAVELY

AN ILLUSTRATED

**Information About Alternative Therapies
To Treat Cancer.**

By

Ravindra Kirtane

Researcher

Dedicated to My Inspiration

Late & Great Mr. Vaikunth Vinde

Published on 18th July 2020

By Prisha More, my granddaughter,

On her 6th birthday.

INDEX

<u>Sr. No.</u>	<u>Content</u>	<u>Page No.</u>
1	Preface	1
2	Important Tips	2
3	Diet Plan	3 to 5
4	Protocol (Remedies)	6 & 7
5	DMSO-Vitamin C protocol & DMSO on tumor	8 & 9
6	Ways to increase Red Blood Cells & HB	10 & 11
7	How to increase White Blood Cells (WBC)	12
8	How to increase platelets	13
9	How to increase Albumin	14
10	How to treat nausea & vomiting	15
11	Ways to Increase Appetite	16
13	Ways to reduce Swelling	17 to 19
14	Remedies to treat ascites	20 & 21
15	How to treat diarrhea	22
16	Remedies for Hiccups & acidity	23
17	Pain Killers & antibiotics	24
18	Remedies to treat Jaundice	25 & 26
19	Remedies for cough & effusion	27
20	How to heal Cancer wounds	28 & 29
21	How to shrink visible tumors	30
22	Supplements to boost immunity	31
23	Dose & method to consume Cannabis oil	32
24	Cannabis through rectum	33
25	List of links for reference	34

PREFACE

Dear patients & beloved ones,
Hereby I am giving some information about home remedies, allopathic remedies, Homeopathic remedies & Ayurvedic remedies to treat cancer as per my research and study.

Any information given in this booklet is not indented to be taken as replacement of medical advice. Any person with a condition requiring medical attention should consult a qualified practitioner or therapist.

The remedies given in this booklet are followed worldwide with good success. Everyone must do study & research before following these remedies & can consult your doctor for the advice.

I am not claiming any cure but trying to help to the patients, especially to those, who are declared terminal & sent back to home by denying further treatment.

In many villages of India the doctors are not available, particularly at the night. In such cases the information given here may help a lot in emergency.

The purpose of giving this information is just a help without charging any cost.

My best wishes for early cure to all of you.

Thanks,

R. B. Kirtane

9890104710

Please read Important Tips before reading the information:-

(1.) Every cancer patient must wear mask or handkerchief on the mouth & nose. Cancer patients easily get any virus from others & from air. Many cancer patients die because of pneumonia. There is less chance to get infection from cancer patient but there are more chances to give infection to cancer patients by us. It happens because of their weaker immunity.

(2) Cancer patients must detox stomach & colon two times in a week by taking laxative or enema or suppository. This is must.

(3) Be positive, be brave and forgive all. Be lovable with everyone. Not to be a jealous.

(4) Watch comedy shows, listen melodious music.

(5) Do meditation, Yoga & Pranayam. Do little light exercise.

(6) Leave anger. It gives pain & it increases cancer.

(7) Avoid visitors. Tell them not to talk on cancer. Even house members also should not talk on cancer. Keep happy atmosphere in the house. Never show sadness on your face & always go with smiling face to see patient. House members should discuss general topics in the patient's room. Don't keep patient alone. Let kids of the house play in his room also.

BEST DIET TO FIGHT CANCER

Please follow this diet 100%

Best morning drink: Drink a glass of warm water with pinch of black pepper powder, pinch of Cinnamon powder , juice of ½ lime, 1 spoon of organic honey, ¼ spoon Turmeric Powder, 2-3 cloves of crushed Garlic, 1 spoon of Ginger Juice and pinch of Himalayan pink salt/rock salt/black salt.

Please eat 10 leaves each of Basil, Mint, Coriander

Best for Breakfast (morning & evening breakfast): Organic eggs, fruits, variety of salads, sprouts, Dosa, Idali are the best as a fermented food. Minimise wheat. Eat more millet.

Best Teas: Essiac Tea, Green Tea, Dandelion Tea. Add Ginger, lime juice, basil leaves, mint leaves.

Lunch & Dinner: Millets, lentils, all green leafy vegetables such as spinach, kale, Fennel, Parsley, Sage, Dill, Chives , Asparagus & fenugreek; Soy bean, Mushroom, Tomato(cooked are better), Sweet potato, Cabbage, Broccoli , Red Peeper/Green Peeper (Capsicum) Cauliflower, squash and Moringa sticks (drum sticks) Moringa leaves & flowers.

Eat sprouts of grains (Boiled) with grated carrot, beetroot, onion, ginger, coriander, lime juice, use natural sea salt or Himalayan pink salt. Eat this regularly in good qty. Dinner should be less compared to lunch. Try to take dinner before sunset. After sunset our body goes into repair & maintenance mood. In this period we should avoid extra burden on our metabolic system.

Best juices of vegetables: Raw juices of carrots, beetroots, radish, green leafy vegetable. Always add ginger & lime juice into juices. Please Wash the vegetables with salt water or with apple cider vinegar or baking soda & Pill them. Juices to be drank as soon as they are ready.

Best Juices of fruits: Citrus fruits such as lemon, Orange, grapefruit & Mangoes, apple, pomegranate, grapes & pineapple. Please Wash fruits with salt water or with apple cider vinegar or baking soda & Pill them. Juices to be drank as soon as they are ready

Minimum 4 glasses of Juices to be drank: One glass of only carrot, one glass mixed juice of carrot, beet & radish, one glass of any citrus fruit and one glass of pomegranate or pineapple or apple. You can drink up to 6 glasses daily if you can.

Best fruits to eat: Citrus fruits such as lemon, Orange, grapefruit & Mangoes, apple, pomegranate, grapes & pineapple, all type of barriers, Muskmelon, watermelon, Noni, SourSop. Any seasonal fruit should be eaten.

Best Dry fruits: Eat Walnut 2, Almonds 6, figs 2 , black resins20 , apricot 2 , apricot kernel 15 Daily.

Best seeds: Pumpkin Seeds 1 tablespoon, Sunflower seeds 1 teaspoon, Grape Seeds 1 teaspoon, Sesame Seeds 1 tablespoon, flax seeds one tablespoon daily.

Best Oil : unrefined Coconut oil. It can be drank one table spoon twice a day.

Water: Water to be boiled for 45 minutes. Some of bacteria do not die even after ½ hr boiling. Drink 3 liters of water daily.

Homemade Curd, yoghurt, buttermilk and Ghee of milk will do. Please no dairy products rather than this.

To quit : = White sugar , milk & products of any milk, all artificially added sugar products, artificial sweeteners, Soft drinks, red meat, bakery products, junk food, canned juices, deep-fried items & refined oil.

All dairy products to be quit except homemade curd, yoghurt , buttermilk.

Organic Jaggary is the best alternative for white sugar.

Drink one glass of water with 1 teaspoon of Baking Soda (sodium Bicarbonate) which we use in food & juice of half lime daily before half an hour of any meal two time a day. It alkalizes body And also affect on cancer.

Protocol (Treatment): -

1) In the morning, after washing the mouth, mix a glass of lukewarm water with a teaspoon of turmeric powder,, a pinch of black pepper powder, a pinch of cinnamon powder, black salt, juice of half lime, a teaspoon of ginger juice and two crushed cloves of garlic.

To chew and eat raw basil and mint leaves 5 each.

2) After half an hour of Breakfast: half tablet of Albendazole 400 mg tablet. It can be taken with water. But if you mix the powder of this tablet with coconut oil and eat then it is more effective. After eating it you can drink little water or any juice to swallow remaining part in the mouth. Consume Cannabis oil as per schedule given.

3) Cannabis oil as per schedule given if you have cannabis oil if you have cannabis oil.

4) 2 drops of essential turpentine oil by mixing it in a glass of normal or warm water.

5) Half an hour after lunch: Quarter piece of Niclosamide 1000 mg tablet. It can be taken with water. But if you mix the powder of this tablet with coconut oil and eat then it is more effective. After eating it you can drink little water or any juice to swallow remaining part in the mouth.

6) Half an hour after the dinner:-

Fenbendazole 220 mg is to be taken.(220 mg means 1.5 tablet of 150mg. It can be taken with water. But if you mix the powder of this

tablet with coconut oil and eat then it is more effective. After eating it you can drink little water or any juice to swallow remaining part in the mouth.

7) Take 2 drops of essential turpentine oil by mixing it in a glass of normal or warm water.

8) Consume Cannabis oil as per schedule given if you have cannabis oil.

(If someone is taking DMSO, then you have to take 9 drops in the morning and evening in a glass of water and then take the rest of the medicine mentioned above. There should be a gap of 12 hours in two doses of DMSO.)

Apart from this, take whatever you are consuming.

The number of drops of Cannabis has to be taken is not told because whosoever has cannabis they know it.

In the evening, eat a mixture of quarter teaspoon of turmeric powder, one pinch of black peeper powder in 1 tablespoon of honey or coconut oil. The turmeric and black peeper are already given in the morning water also. This will work as curcumin in the evening.

Quit dairy products, red meat, bakery products, white sugar, refined oil and deep fried food, minimize rice and wheat.

Eat all lentils and vegetables, all fruits and fruit/vegetable juices.

Walnuts, almonds, apricot, black raisins, boiled sprouts, millets.

Curd & butter milk can be eaten in good qty. Other than this not to have any milk product.

Albendazole, Fenbendazole and Niclosamide can be taken on 4 days on and three days off basis initially. If you find it suits you then you can take those daily.

DMSO Vitamin C Protocol for any cancer:

Morning Dose:

8.00 A.M - 1/4 teaspoon of DMSO diluted in 120 ml normal RO water

8.10 A.M - 5 grams of vitamin C diluted in 175 ml of normal RO water.

Evening Dose:

8.00 P.M - 1/4 teaspoon of DMSO diluted in 120 ml normal RO water

8.10 P.M- 5 grams of vitamin C in 175 ml of normal RO water

Pl note that you have to increase dose gradually of both as under:

Vitamin C

Day 1= 1/4 teaspoon

Day 4 = 1/2 teaspoon

Day 8= 3/4 teaspoon

Day 12 = 1 teaspoon.

DMSO

Day 1= 1/4 teaspoon

Day 4 = 1/2 teaspoon

Day 8= 3/4 teaspoon

Day 12= 1 teaspoon.

If this protocol of DMSO works then continue it otherwise stop it.

9 drops are equal to ¼ teaspoon.

Topical use of DMSO on Tumor or area of cancer (Not on ruptured tumor or wound) =

Spread DMSO on visible tumor or on the area of cancer. Not to rub at all. Layer should be thin & gentle. Let it be absorbed into skin for 15 to 20 minutes. Apply Cannabis oil, Essential Turpentine Oil mixed with coconut oil on the area where DMSO is already applied. Do this 3 to 4 times a day. This will reduce the tumor.

Don't apply DMSO on any wound.

Ways to Increase Red Blood Cells Levels & hemoglobin

1) **Geloy** : To Boil 100 ml water till it becomes 50 ml and drink 50 ml two- three time a day.

2) **To have Iron** : Your body needs iron to make hemoglobin.

Half glass raw juice of Spinach is the best source of Iron. It has 21% Iron, Organic Jaggary, Sugarless Chavanprash, dates, dry fruits like walnuts, Almonds, boiled sprouts, all fruits & Fruit juices. Juices of carrot, beetroots.

Your body needs iron to make hemoglobin. Iron can be absorbed from meats, vegetables or other foods.

3) **Vitamin B12 : Becosule 500 mg. capsule daily one two time,**

Low levels of vitamin B12 (cobalamin) can lead to pernicious anemia. This type of anemia often is treated with vitamin B12 supplements.

4) **Folic Acid: Folic Acid Tanlet 5 mg. Daily one in the morning after breakfast.**

Folic acid (folate) is a form of vitamin B that's found in foods. It is needed for making and maintaining new cells, including red blood cells.

5) **Vitamin C : You can get Vitamin C tablet 500 mg. To give one tablet two time a day.**

Vitamin C helps the body absorb iron. Good sources of vitamin C are vegetables and fruits, especially citrus fruits. Other fruits rich in vitamin C include kiwi fruit, strawberries, and cantaloupes.

Vegetables rich in vitamin C include broccoli, peppers, Brussels sprouts, tomatoes, cabbage, potatoes, and leafy green vegetables like turnip greens and spinach. Fresh and frozen fruits, vegetables, and juices usually have more vitamin C than canned ones.

Note: If you're taking medicines, ask your doctor or pharmacist whether you can eat grapefruit or drink grapefruit juice. This fruit can affect the strength of a few medicines and how well they work.

6) Vitamin D: To give Vitamin D 60000 IU once in a week for at least one month. (only 4 tablets in a month)

Vitamin D can help when anemia is associated with inflammation and also very good for bones, muscles.

7) homeopathic Tonic ALFALFA WITH GINSENG OF SBL COMPANY

One teaspoon $\frac{1}{2}$ an hour before meal three times a day.

OR

**8) ALFALFA Q 8 drops 3 time a day with two table spoon of water
 $\frac{1}{2}$ hous before meal, three times a day.**

How to increase WBC:-

Link about How to increase WBC in HINDI language:-

Food to increase WBC(white Blood Cells)

- 1) Vitamin E 400 mg two time a day after any meal.
- 2) Vitamin C 500 mg two time a day after any meal
- 3) Selenium - dose depends upon in what form you take.
- 4) Broccoli as vegetable or Raw juice half glass daily.
- 5) Red Peeper (capsicum) to use in vegetables.
- 6) Spinach one bowl raw juice daily.
- 7) Green Tea – one cup twice a day.
- 8) Almond 8 pieces daily.
- 9) Garlic in vegetables and three crushed cloves with water on empty stomach.
- 10) Curd (Yoghurt) at least daily one bowl.
- 11) Bolied sprouts. One bowl daily as a breakfast or with lunch/Dinner
- 12) Filgrastim(Neupogen) Injection under Dr's advice.**

How To Increase Platelets :-

1. 50 ml Juice of Papaya leaves two times a day.
- 2) Vitamin k = eat more green leafy vegetables.
- 3) Carrots daily two glasses at least.
- 4) Black Raisins 20 pieces daily.
- 5) Pomegranate one glass juice.
- 6) Beans in vegetables
- 7) Garlic in vegetables and three crushed cloves with water on empty stomach.
- 8) Supplement K2 with MK 7 is most important.** You get in online.

Supplement :- himalaya Company Made tablet ' **Platenza** ' or any other tablets of papaya leaf.

How To Increase Albumin

If it is low in LFT (liver Function Test blood report)

Low albumin is a life threatening health issue.

There is no sure remedy to increase Albumin in medical field.

Only following will increase Albumin. Low albumin is a life threatening health issue.

1). Egg whites: (only white part of egg)

Egg whites are 100 percent albumin, the best quality protein you can eat. Two egg whites provide 7.2 grams of pure protein.

2) Transfusion of Albumin (but it works poorly)

3)Protein powders and liquids provide a concentrated protein source that can be added to foods or beverages. Check with your dietitian before consuming protein powder or liquid protein supplements.

Give organic egg white as much as patient can have.

2) Boiled Sprouts, dry fruits, Curd as much as patient can have.

Homeopathic :-

1) Canharis Q , Helonias Q , Teribinath Q

12 drops of each together diluted into 1 cup of water three time a day.

OR

2) Medorrinum 1000 CH (1 M) = 2 drops on tongue, weekly once only.
Not daily.

OR

3) Murc Cor 30 CH.= 4 drops on tongue 4 times a day.

OR

4) Serum Anguillaf 7X (Eel Syrum) Tincture = Homeopathic Medicine
Dose :- 10 drops diluted into ¼ cup of water three time a day

How to treat nausea & vomiting :-

1.) Ondem 8 mg

2.) Reglan 10 mg

To consume both together. Combination of both works the better than all other medicines. Three time a day before half an hour of meal. During vomiting the best is to drink coconut water instead of normal

water and also it is the best to consume pills also. Sometime water gives vomiting but coconut water does not..

3) Injection Of Perinorm. (If tablets not helping)

4) Raw juice of ginger two table spoon two time a day is the best appetizer and best remedy to stop vomit/ nausea.

Homeopathy medicines :-

1) Antimonium crudum 200CH. – 5 drops diluted into 2 table spoon of water three times a day.

2) Colocynthis 200 Ch- 5 drops diluted into 2 table spoon of water three times a day.

Ways to increase Appetite

To detox stomach & colon by giving laxative or suppository or enema.

1) Best laxative is SUKHSARAK VATI of SHRANGDHAR COMPANY.

Dose: On first day 1 pill with water immediately after dinner. If you don't find in local market then you buy it online.

You can get any laxative pills like Dulcolax, powder Namely SMOOTH.

2)Suppository: Dulcolax

3) Enema: Dr or nurse can give. It is very easy. You can give it at home also. For this you need to buy enema kit.

4) SBL Gentiana Lutea(Q) (Homeopathy)

Dose : 10 Drops in half cup of water 3 time a day

5) SBL Constinil Drops. (Homeopathy)

5 drops diluted into one table spoon of water three times a day.

6) SBL Five Phos A+ Nerve Tonic.

Dosage: 10ml (2 teaspoonfuls) 3 times a day.

7) SBL Alfalfa Tonic= 1 table spoon three times a day.

8) R-31 – of Dr. Reckweg Company. diluted into 1 tablespoon of water 3 times day.

9) LIV T Of SBL company. = 10 ml three time a day ½ hour before meal three times a day.

Ways to Reduce Swelling Naturally

Our super-intelligent body is usually pretty good at monitoring and adjusting the flow of water. But, as we all know, sometimes our body likes to do its own thing. Usually, such autonomy is for our own good. Other times? Eh, not so much. Consider inflammation and swelling. Seeing yourself balloon up can be a bit shocking, even scary. More than that, swelling can be downright uncomfortable. And painful. It may even restrict your movement.

Doctors call swelling of the arms and legs *peripheral edema*. Edema occurs as the result of excess water kept in the body tissue. In most cases, this swelling of the legs and feet appears on both sides of the body. In such cases, it is not considered a medical emergency. The condition is usually temporary, and it goes away on its own.

But for others, edema can be a severe – and sometimes even life-threatening – health issue. In these rare cases, inflammation and swelling occur on one side of the body, with the face also affected. In such a scenario, it is critical to seek immediate medical care. We're going to focus on the usually harmless variety of inflammation and swelling. More specifically, we're going to talk about ways to reduce swelling naturally! Let's go!

1. TRY SOME MAGNESIUM!

Magnesium can assist with preventing or treating a variety of ailments, whether physical or psychological. "Mg" suppresses the stress hormone cortisol, which is responsible – at least in part – for conditions such as insomnia, diabetes, and obesity. The Mayo Clinic reports that adding a 200- to 400-milligram magnesium supplement to your diet may effectively reduce inflammation caused by water retention.

2. DO SOME YOGA (OR EXERCISE).

Stimulating blood flow is critical to the reduction of inflammation and swelling. Any light to moderate exercise will help kick your circulatory system into gear! Yoga has the added benefit of relaxing the mind as well as the body.

If you're a beginner to yoga, it is beneficial to seek the advice of an experienced practitioner. Someone with advanced knowledge of the practice may be able to suggest poses that can help with swelling and inflammation.

3. SOAK IN A BATH WITH EPSOM SALT.

Many people who naturally reduce swelling swear by Epsom salt bath soaks – and for a good reason. One ingredient, in particular, that's found in Epsom salt – magnesium sulfate – is readily absorbed through the skin. This provides near-immediate relief of inflammation, swelling, and pain around the affected areas.

Most Epsom soak instructions call for a half-cup to a cup (depending on the size of the tub) mixed into with lukewarm water. Soak for 10 to 20 minutes daily to obtain maximum benefit.

4. GET A MASSAGE.

Just the *thought* of getting a massage is super relaxing, isn't it? Gosh, it feels good! Anyways, swelling is often the result of a buildup of waste products around a damaged area of the body. Massage therapists understand the ins and outs of both the causes of – and relief from – such damage. A big part of reducing the swelling is getting the blood, oxygen, and energy flowing back into the body. A massage is a wonderful way to do just that!

Mustard oil massage is the best to cure swelling. Acupuncture has also shown to be useful in reducing swelling and inflammation.

(If you're pregnant, you should seek out a therapist who specializes in prenatal massages.)

5. ELEVATE, ELEVATE, ELEVATE.

When it comes to swelling, gravity is not your friend! Ask anyone who works at a tough job that requires them to stand all day – a waitress or mechanic, for example. By the time work ends, some of these folks have a difficult time merely standing. That's the swelling working in cohort with gravity. (It isn't fun.)

Elevation, on the other hand, is your BFF. When you're kicking back and relaxing at night, use some pillows to prop those legs up. Ideally, you want to elevate your legs just above your upper torso or a bit higher!

6. TAKE IN SOME H₂O.

Too much salt in the body is a big reason for the swelling. Gulping down some H₂O can balance your sodium levels and flush out any excess. To add a twist, slice up some lemon or cucumber and drop two or three pieces into a cold glass of water. Both lemon and cucumber also contain a good dose of vitamins and possess potent anti-inflammatory properties.

Perhaps most important, drinking 8 to 10 glasses of water per day helps you *feel* better. It boosts circulation, sharpens thinking, and reduces stress.

7. TRY COMPRESSION SOCKS.

Compression socks work by creating pressure around the lower legs. This, in turn, stimulates blood flow, which eases swelling, pain, and general discomfort. Compression socks can come up to your knees, thighs, or all the way up to the groin.

Do a bit of research or speak with your healthcare or wellness professional to get a personalized recommendation.

Allopathic Medicines to treat swelling : To consume for one week only.

- 1) Dexam 4 mg. once a day. OR
- 2) DECMAX-4MG. once a day. OR
- 3) Dexona 0.5 Mg: 2 pills three times a day.

Homeopathic Medicines:-

- 1) **Boerhaavia Diffusa Q** = 20 drops diluted into 2 tablespoon of water 3 times a day. **OR**
- 2) **Apis Mel 30 Ch** = Daily morning 5 drops diluted into 2 tablespoon of water 3 times a day. **OR**
- 3) **Appocynum 30 Ch**= Daily morning 5 drops diluted into 2 tablespoon of water 3 times a day. **OR**
- 4) **Ledum Pal 30 Ch.** = Daily morning 5 drops diluted into 2 tablespoon of water 3 times a day.

Remedies to treat Ascites :-

Ascites in the abdomen is a life threatening condition. There no sure medicines for it. To drain out fluid (water) regularly under doctor's observation from stomach is must. Putting shunt to drain out daily generated fluid is most important remedy. But most of the doctors deny doing this. Some good doctors do it. You should request doctor to do it by accepting risk factors, because if you don't take risk then you are going to lose everything.

Remedies =

1. Epsom Salt Bath: To add 2 packets of Epsom salt in the bucket of hot water. This is to pour over the body slowly after bath.
2. Fenugreek Seeds – To soak 2 tables spoon seeds in one cup of water in the night & to drink it daily on empty stomach.
3. Garlic Juice- one table spoon with one tea spoon of honey once a day.
4. Ginger juice - one table spoon with one tea spoon of honey three time aday.
5. Carrot Juice- At least one glass daily..
6. Massage of mixture of castor oil & mustard oil two to three times a day.
7. Raw Radish - two three spoon.
8. Bitter Gourd juice -one table spoon with honey two time a day.
9. Raw chopped Onion with lime – two table spoon
10. Punarnava Herb - in vegetables.
11. Dandelion Tea as like as we drink tea
13. Asafoetida (Hinga) – two pinches mixed with honey two time a day.

MOST IMPORTANT= Not to give water more than half litter in a day.
Give coconut water, curd, buttermilk, fruit juices Instead of water.
Give all pills with coconut water.

Medicines :-

Lasix 40 Mg OR Dytor 10 mg. - daily one for a week to urinate more.
This will help to reduce ascites (fluid) of the body.

Dexona 0.5 mg = two tablets two times a day.

Homeopathic Medicines:

1) Apocinum Cannabinun (Indian Hemp)

Dose= 7 Drops diluted into 3 spoon of water three time a day. OR

2) Apis Mellifica 200 Ch = 5 Drops diluted into 3 spoon of water three time a day. OR

3) Difitalis Purpurea 200 CH = 5 Drops diluted into 3 spoon of water three time a day.

How to cure diarrhea (loose motions)

1. Tablet Imodium can be given three times day.

OR

2. Econorm Sachet = One sachet thrice a day.

Syrup Mucain gel thrice a day.

Normaxin 2.5 mg. thrice a day. (best for irritable bowel syndrome)

OR

3. Lopamide =Maximum three time a day.

OR

4. Enuff 100 mg. = Maximum three time a day.

During diarrhea give water with salt and Jaggary as much as time you can give to keep energetic.

Homeopathic Medicine for Hiccups (हिचकी)

1. Nux Vomica 30Ch Tincture = 5 drops on tongue directly two to three time a day at least for three weeks.

2. Ginseng Q = 10 drops diluted into 50 ml of water for at least 7 days. Breathing into a paper bag.

Other techniques:-

- Gargling with or sipping ice-cold water
- Holding the breath
- Pulling knees towards the chest to compress the diaphragm
- Biting on a lemon
- Tasting vinegar
- Swallowing a teaspoon of granulated sugar
- Leaning forwards so that the chest is compressed
- Pulling on the tongue
- Sneezing
- Swallowing large amounts of water while the nostrils and ears are closed
- Performing the valsalva maneuver – this involves forcing breath out while the nostrils and mouth are closed

Medicines for acidity (these may help to treat hiccups also)

1) **One tablespoon juice of Raw ginger** with one spoon of honey, two to three time a day, is the best remedy to cure acidity, but people don't believe as they think that because of spicy ginger acidity will increase more. This is very wrong conception.

2) **Sucrafate syrup** 20 ml three time a day without water will reduce acidity, will heal ulcers and will help lot to stop internal bleeding of stomach.

3. To drink lot of water.

4) Never to drink coconut water if patient has acidity.

5) To detox stomach/colon by having laxative or enema or suppository.

6) The best is to eat one table spoon raw cumin seeds two time a day and to drink 1 glass of water after it.

Pain Killers

Mild Pain killer= Combiflame 250 mg

More powerful Pain Killers =

1. Ultracet 500 mg.
2. Tramadole 500 mg.
3. Enzooflam
4. Tapal ER 100 MG.
5. Bupalor patch 20 mg. (To stick on the shoulder or waste.)
6. Homeopathy Magnesium Phops = 5 drops three time a day, diluted into 2 teaspoon of water

General Antibiotics :

Anyone out of following.

Novaclav 625 mg

Monocef 200 mg.

Amoxiline 500 mg.

Zocef 500 mg.

Remedies to treat Jaundice

General jaundice is curable but jaundice due to cancer is not curable by any medicine. Only putting stent into abdomen to flow bile may help. Other than this there is no remedy. This type of jaundice is always a life threatening

The following remedies may help to treat jaundice as well as liver cancer:-

Home remedies:-

These all remedies should be done daily till jaundice is cured.

1. two tablespoon Juice of castor leaves twice a day. (**Very important**)
2. Liv 52 syrup one tea spoon three time a day.
3. homemade Curd one or two bowl a day
4. Juice of raw tomato one bowl.
5. Coconut water as much as patient can take.
6. Sugarcane juice one glass.
7. Two tablespoon juice of bitterguard two times a day.
8. Juice of spinach one bowl once a day.
9. 100 ml boiled water of whole plant or leaves called BHUMEE AVALA two time a day. (Very important). Boil one handful leaves 10 100 ml water till it becomes 50 ml. To drink 50 ml two time a day.

Homeopathic:- Following all medicines are needed.

1)Chelidonium 200 potency. Mother Tincture

10 drops diluted in 20 ml of water.

Thrice a day.

For jaundice and liver issues.

2)Serum Anguillaf 7x(Eel syrum) Tincture.

10 drops diluted in 1/4 cup of water thrice a day for albumin and creatinine.

3) Hydrastic Canadensis Q Tincture.

5 drops with two spoon of water thrice a day.

For liver cancer.

4)Apocynum Cannabinum (Indian Hemp)200 Ch.

5 drops with three spoon of water thrice a day.

To avoid ascities.

5)Carduus Marianus Dilution 6 CH.

5 drops with one spoon of water thrice a day.

6) Juandila (Medisynth Company)= 10 ml three time half an hour before meal.

Remedies for Cough in the lungs:

Ayurvedic : (Baidyanath or any company brand)

1. Kafkuthar Ras = 2 pills three time a day with water
2. Swashkuthar Ras= 2 pills three time a day with water
3. Adulasa Kadha with Tulasi: two tablespoon 3 time a day.
4. Steam of boiled water
- 5.Nebulizing with two medicines namely Albuterol And Xopenex or pulmicort.
- 6.Nebulizing with 10 ml Colloidal Silver with little water.
7. Nebulizing with one to two drops of turpentine with water.

If plural effusion is not cured it generates fluid (Water) in lungs and it becomes life threatening condition. It is nearly incurable. Many cancer patients die due to pneumonia. All cancer patients must wear mask on the mouth & nose. They can get any virus from others easily.

Homeopathic Medicines:- Following are all needed.

- 1) **Phosphorus 30 Ch** =5 drops with three spoon of water thrice a day
- 2) **kali iodatum 30 Ch**= 5 drops with three spoon of water thrice a day
- 3) **Bryonia 30Ch** = 5 drops with three spoon of water thrice a day
- 4) **Kali carb 30 Ch** = 5 drops with three spoon of water thrice a day

How to heal wounds of ruptured tumors of Cancer?

Once if visible cancer tumor gets rupture there is no medicine in the world to heal that wound. I am saying this statement very responsibly. Doctors only give Butadiene or other liquid to clean it and give ointments to apply. Ordinary wounds can be cured easily by these medicines but cancer wound cannot be healed. I have seen many patients who died because of this. These wounds ooze puss and most of the time it gets worms. This a life threatening condition as well as very painful, miserable condition.

I searched lot and found the remedy which works to heal these wound if that wound is not having hole. Once hole is occurred the wound is incurable. To heal any wound the skin should be joined from either side.

So if there is no hole which separates skin, the following remedy can heal the wound even if it is large in size.

The procedure is as follows to treat the wound:-

- 1.To wash the whole wound by NS water which we get in medical shop. Never use anything other than NS water. After washing neatly dry it by the use of cotton cloth only. Don't use cotton which is used to cover wound.
2. After drying it spray Cannabis Tincture on it. Apply the mixture of powder of fenbendazole, turpentine oil of medical shop and coconut oil. The qty of each is to be decided as per the size of the wound.

3. After applying the above said mixture put bandage cloth on the applied area & stick the bandage cloth by the use of tape from four sides. Never use cotton and never close the wound. The wound should get oxygen. Oxygen heals the wounds faster. The use of turpentine will keep bacteria and worms away.

DO THE ABOVE PROCEDURE AT LEAST THREE TIMES A DAY. If you do four times it will help more.

How to shrink the visible tumors?

This is not for wounded and ruptured tumors. For wounded tumors procedure is given separately.

Do the following procedure 3 to 4 times a day.

1. Wash the tumors by NS water.
2. Apply the mixture of DMSO and WATER (Ratio 50:50) on the tumor and on surrounding area.
3. After 10 minutes apply Mixture of Cannabis Tincture or Cannabis Oil and turpentine oil on the DMSO applied area.

Best supplements to boost immunity.

Following supplements are required along with the protocol given.

1. Milk thistle - for liver health. (Online purchase)
2. Vitamin E 400 mg two times a day.
3. Vitamin B 500 mg two times a day.
4. Vitamin C 500 mg two times a day.
5. K2 MK 7 1000 mg one time a day in the morning. (Online purchase)
6. Colloidal Silver = One tea spoon diluted into 100 ml water
7. Curcumin 1000 mg one time a day.(online purchase)
8. Boswellia 500 mg one time a say. (online purchase)
9. Sugarless Chawanprakash. One spoon two time a day.
10. Trace Minerals Liquid Ionic Magnesium, 400 mg. = daily ½ teaspoon mixed with any juice. (You will get it online only)

Vitamins are not required if patient is in good health & eating food well.

Dose Of Cannabis Oil Thick Type of 50: 50 Ratio:-

(Cannabis has two compounds called CBD & THC.)

(Of course if you get cannabis oil)

- 1) Half rice grain size drop to be mixed with one tea spoon of coconut oil and to eat half an hour after breakfast.
- 1) Half rice grain size drop to be mixed with one tea spoon of coconut oil and to eat half an hour after lunch.
- 1) Half rice grain size drop to be mixed with one tea spoon of coconut oil and to eat half an hour after dinner.

You can use honey in place of coconut oil.

How to increase drops:-

First 4 days one drop three time. 1-1-1

Next 4 days two drops three time 2-2-2

Like these after every four days increase one drop till you reach 7 drops three times.

Not to increase drops after reaching 7 drops three time.

How to give cannabis through rectum:-

How to give Cannabis oil through rectum if patient cannot get suppository of the same. (Of course if you get cannabis oil)

Mix well required rice grain size drop of cannabis oil with 5 to 6 ml coconut oil.

To take this mixture into the 10 ml syringe without needle. It is available in medical shop. Do not forget to remove needle.

Keep pillows under the hips of patient. Remove pillow of head.

Tell patient to fold the both legs into the knee joint and take both legs up near to stomach.

Now inject this mixture into rectum gently. Tell patient to stay in that position for 5 minute after mixture is injected, so that mixture will not come out and will get absorbed.

This is the most effective method of giving cannabis. It gives no high even if you give high dose of cannabis. It also by passes liver, stomach and goes directly into blood stream. Because of it goes only into blood stream it acts very fast.

Links to refer :-

1. Rick Simpson Story who discovered that Cannabis cure cancer

<http://www.denalihealthcaremi.com/run-cure-rick-simpson/>

2. People beat cancer using cannabis oil only.

<https://medium.com/@ericgeisterfer/23-people-who-beat-cancer-using-cannabis-oil-only-c1b285e31d62>

3 Fenbendazole For cancer

<https://www.google.com/search?q=unexpected+antitumorigenic+effect+of+fenbendazole&oq=unexpected+anti&aqs=chrome.4.0j69i57j0l6.16169j1j7&sourceid=chrome&ie=UTF-8>

4. Fenbendazole for cancer

<https://www.nature.com/articles/s41598-018-30158-6>

5. Fenbendazole for cancer

[https://doggyconfidential.com/fenbendazole/#:~:text=Fenbendazole%20\(a%20canine%20dewormer%20used,%2C%20 Whipworms%2C%20and%20certain%20tapeworms.](https://doggyconfidential.com/fenbendazole/#:~:text=Fenbendazole%20(a%20canine%20dewormer%20used,%2C%20 Whipworms%2C%20and%20certain%20tapeworms.)

6 Turpentine for cancer

<https://www.scribd.com/document/310597929/Turpentine-Healer-Complete>

7. DMSO for cancer

<https://pubmed.ncbi.nlm.nih.gov/22529897/>

8. DMSO for cancer

<https://zenonco.io/articles-and-blogs/dms-for-cancer-treatment/>

9. Cancer Treatments

<https://www.cancertreatmentsresearch.com/>